
 

 

 

Prefeasibility Report  
for  
Project Expansion in  
Haldia Petrochemicals Ltd. 
 
 
 
Submitted by: 
 
Haldia 
Petrochemicals 
Limited 
 

 

1, Auckland Place, 
Kolkata 
West Bengal-700 017 
 

  

May 2016 
 

 
 

  



 

 

CONTENTS 

0 EXECUTIVE SUMMARY 1 

1 INTRODUCTION 1 

1.1 INTRODUCTION 1 

1.2 NEED FOR THE PROJECT AND ITS IMPORTANCE TO THE COUNTRY AND OR 

REGION 2 

1.3 DEMAND-SUPPLY GAP 2 

1.3.1 ETHYLENE 2 

1.3.2 BUTENE-1 3 

1.3.3 PYROLYSIS GASOLINE 4 

1.3.4 POLYBUTYLENE TEREPHTHALATE 5 

1.4 EMPLOYMENT GENERATION (DIRECT AND INDIRECT) DUE TO THE 

PROJECT 5 

2 PROJECT DESCRIPTION 6 

2.1 BRIEF DESCRIPTION OF NATURE OF THE PROJECT 6 

2.2 PROJECTS UNDER CONSIDERATION 7 
[...]
designed for 15 days total demand @ 110 TPH 

System Description Coal Unloading by Truck  Loading to Ground 

Hoppers  U/G Receiving Conveyors  Coal 

Crusher (2 stage; 250 mm --.6 mm) Bunker 

Storage  Coal Firing 

Major Equipment (i) Belt Conveyors (2 x 200 TPH)  (ii) Vibrating 

Feeder (200 TPH) (iii) Vibrating Screens (4 nos.) (iv) 

Primary Crusher (2 nos.) (v) Secondary Crusher (2 



PREFEASIBILITY REPORT 78    HALDIA PETROCHEMICAL LIMITED 

       MAY 2016 

  

nos.) (vi) Bulldozer (2 nos.) 

5. ASH GENERATION & HANDLING 

Ash Generation 40 TPH (with worse coal i.e. domestic coal 

with 35%) 

With 70:30 mix of imported and domestic coal, 

ash generation in different scenario would be  

Total Capacity (3 x 120 TPH): 15 TPH 

With Future Capacity (4 x 120 TPH): 20 TPH  

Ash Storage & Handling 

System 

Fly Ash (80% of Total Ash Volume): 2 x 800 

m3 Fly Ash Storage RCC silos 

Bed Ash (20% of Total Ash Volume): 1 x 275 

m3Bed  Ash Storage MS silo 

Truck Loading System 

High Concentration Slurry Disposal (HCSD) 

system for emergency disposal in ash pond 

4 (3W + 1S) Dense Phase Pneumatic 

Conveyor 

4 (3W+1S) nos. each for ESP Fluidizing and 

Silo Fluidizing blowers  

6. CAPITAL INVESTMENT 

Estimated ISBL Investment is about ~530 Rs. Cr. including excise duty. 

7. UTILITIES REQUIREMENTS 

Based on preliminary estimate, major utilities consumed in above process 

are:  

Water System Requirement: ~220 m3/h (continuous basis) to meet 

requirements of cooling water make-up, DM feed, service 

water, potable water, fire water etc. 

Bulk of the requirement can be met with water intended for 

existing Aux-Boilers. 

Balance to be taken through a new tap from running header. 

2 x 15 m3/h DM Water Chain to meet make-up requirements 



PREFEASIBILITY REPORT 79    HALDIA PETROCHEMICAL LIMITED 

       MAY 2016 

  

of boilers; However, HPL plans to set up a 150 m3/h chain of 

existing configuration to meet additional demand. 

 Additional 1,000 m3 DM water storage capacity & 850 m3 

condensate storage tank.  

CW cell for 7,500 m3/h circulating water with 3 (2W + 1S) 

pumps having 3,725 m3/h capacity; Additional 2 pumps 

(1W+1S) of 700 m3/h for auxiliary cooling; Design Cooling 

Range: 430C – 330C; Approach: 40C  

Fire Water System to Coal Handling & New CPP area 

Compressed 

Air System 

Tapping to be taken from existing HPL System 

Fire Water 

System 

Tapping to be extended from existing naphtha tank to coal 

handling area 

Existing header at south of CPP to be extended for fire water 

system for new construction around existing CPP system 

 

8.0 ENVIRONMENTAL FACTORS 

 

Aqueous Effluent 

The major sources of liquid effluents from the proposed power plant 

which may induce water pollution will be as follows: 

 Cooling Tower Blowdown (CTBD) 

 Boiler Blowdown (BBD) 

 Power House and Boiler Area Service Water Waste 

 Coal Handling Plant's Waste Water 

 DM Plant Regeneration Waste 

 Run-off from Coal Pile Area and Wastes from DS System 

 Ash Handling System Waste 

 Sanitary Waste from Plant Toilets 

 

Most of the above effluent will be required to be treated separately, mixed with 

other treated / untreated effluents, before disposal. The basic treatment 



PREFEASIBILITY REPORT 80    HALDIA PETROCHEMICAL LIMITED 

       MAY 2016 

  

philosophy to be adopted is to utilize treated/untreated effluents to the 

maximum possible extent and to allow discharge of wastewater through a 

single point. Any effluent to be discharged through plant effluent outfall, shall 

meet the General Standards for Discharge of Environment Pollutants Part A : 

Effluents as well as those specified Standards for Discharge of Liquid 

Effluents from Thermal Power Plants as provided in Environment (Protection) 

Rules, 1986 Schedule-I vide Notification dated 31.12.1993 and the latest 

notifications 

 

Gaseous Emissions 

The major sources of air pollution and the name of pollutants from the 

proposed plant will be as follows: 

Sources      Pollutant 

Stack       SPM, SO2 &NOx 

Coal Handling Area     Fugitive Dusts 

Ash Handling Silos     Fugitive Dusts 

The air pollution mitigation measures have been conceived for the proposed 

project is summarized below:  

 140 m tall two flue RCC stack, as recommended by MoEF, 

conceived for proper dispersion of pollutants through the stack.  

 High efficiency ESP will be provided to maintain particulate 

emission at chimney outlet limited to 50 mg/Nm
3 

to ensure 

conformity to the “Charter Of Corporate Responsibility for 

Environmental Protection (CREP)” recommendation of the 

MOEF, Govt. of India.  

 Dust extraction and dust suppression system conceived for the 

suppression of fugitive dust in crusher house, during truck 

unloading and other handling sections of coal.  

 In ash silo area also dust suppression system will be provided.  

 A green belt is also conceived around the air pollution sources 

and also along plant boundary to restrict air pollution. 

 

Solid Waste 



PREFEASIBILITY REPORT 81    HALDIA PETROCHEMICAL LIMITED 

       MAY 2016 

  

The main solid waste management of this proposed plant includes ash 

management generated due to combustion of coal. Main features of the solid 

waste management plan conceived for the project is as follows:  

a. A dry mode of ash handling system has been considered for 

both fly ash & bed ash upto respective silos. From these 

storage silos, ash will be taken away from the plant premises 

by trucks. Fly ash utilization will be as per MOEF”s notification.  

b. It is also proposed to explore the following possibilities where 

dry ash can be effectively utilized:  

i. Cement Plant.  

ii. Brick Manufacturing  

iii. Road construction, etc.  

Under exigency, there would also be a provision of disposal of fly ash & bed 

ash from the outlet of respective silos to ash pond by HCSD system through 

suitable pumping system.  

Afforestation (Green Belt Development) for the subject plant has been 

envisaged for minimizing the impact of any plant, which emits pollution on the 

environment. Green belt to be developed in the proposed plant area will be a 

measure to mitigate air pollution, noise pollution and will improve the general 

aesthetics of the surroundings. Eco-development conservation and pollution 

abatement through green belt are the two major components so vital for 

industrial activity, whether proposed, existing or under expansion stage. 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



PREFEASIBILITY REPORT 82    HALDIA PETROCHEMICAL LIMITED 

       MAY 2016 

  

Annexure – X 

Plot Plan 

Uploaded Separately 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



PREFEASIBILITY REPORT 83    HALDIA PETROCHEMICAL LIMITED 

       MAY 2016 

  

Annexure – XI 

WASTE WATER TREATMENT  PROCESS  

1.0 INTRODUCTION 

 

HPL utilizes dual mode of wastewater treatment system. The facilities are 

divided into two distinct sections, namely, pre-treatment section inside battery 

limits (ISBL) of the respective units and final treatments in Waste Water 

Treatment (WWTP). 

 

2.0 ISBL TREATMENT SYSTEM 

ISBL Treatment is provided for the following streams: 

i) Spent caustic stream from Naphtha Cracker Unit (NCU): Spent caustic 

stream emerging from cracker unit is highly alkaline and contains high oxygen 

demand. In the spent caustic treatment plant, Na2S is converted to sodium 

thiosulphate by oxidation process. After this treatment, the stream is sent to 

WWTP. 

ii) Neutralization / free oil removal in NCU: Corrugated plate interceptors (CPI) 

have been provided in NCU for removal of floating oil from different waste 

streams of NCU. 

iii) Polymer Plants: Wash water and effluent streams from process contain 

trace hydrocarbon and polymers, which is, collected ISBL and then sent to 

WWTP after oil skimming and removal. Provision for removal of polymer 

powers and floating oil has been provided in the polymer plants. 

iv) Neutralization of effluent generated from regeneration in Demineralization 

of Water (DM) plant. 

 

3.0 OSBL TREATMENT SYSTEM 

The OSBL treatment facilities (Wastewater Treatment Plant) are designed for 

treating process wastewater for reduction free and emulsified oil, sulphide, 

phenol, thiosulphate, total suspended solids (TSS), Bio-chemical Oxygen 

Demand (BOD) and Chemical Oxygen Demand (COD) and the contaminated 

rainwater for removal of oil and suspended solids. The treated effluents from 

the Wastewater Treatment Plant are meeting the discharge standards 

stipulated by West Bengal Pollution Control Board. 

 

4.0 BIOLOGICAL TREATMENT SYSTEM 

Activated sludge process has been adopted by HPL for reducing the 

biodegradable organic content of the effluents. The effluent from the DAF tank 

is routed to aeration tank operating in extended aeration mode for removal of 

biodegradable organic matter, resulting in reduction of 

BOD & COD. Aeration conditions are maintained in the tank by entrapment of 

the atmospheric air with the help of surface aerators. The nutrients i.e. urea & 

DAP solution are dosed at the inlet of aeration tank to provide nitrogen, 

phosphorus for microorganisms. The overflow from the aeration tank will 

contain a high concentration of microorganisms. A secondary clarifier helps in 



PREFEASIBILITY REPORT 84    HALDIA PETROCHEMICAL LIMITED 

       MAY 2016 

  

separating the microorganism from the liquid streams from the bottom sludge 

and the over flow is the treated effluent. 

Then aeration tank effluent is routed under gravity to the clarifier. The clarifier 

is provided with a sludge scraper, which moves slowly to scrap the bio-solids, 

which settle at the bottom. The collected sludge is routed to the bio-sludge 

sump. Bio-sludge is recirculated to aeration tank inlet to maintain desired 

microorganism concentration. Sludge from recirculation line is bleed – off 

regularly to sludge thickener to remove dead microorganism cells. The 

overflow from the clarifier is the treated effluent, which is routed to the guard 

pond. Two guard ponds (2 X 4,090m3) are provided to take care of all types of 

functional eventualities of the Wastewater Treatment Plant (WWTP), if the 

effluent does not meet the standards. Moreover, the guard ponds are provided 

with impervious layers to prevent percolation possibilities and consequent 

contamination of soil and sub-soil water. 

 

5.0 SANITARY SEWER TREATMENT SYSTEM 

A dedicated underground sanitary sewer network is provided for entire HPL 

Complex including the Captive Power Plant of HPL Co-generation Ltd. and 

Nitrogen Plant of M/s Praxair India Ltd. Sanitary effluent after collection in 

various suitable pits, is pumped to Bar Screen Chambers and then the grit 

chamber for physical removal of scum and suspended solids. Finally, sewer 

effluent is pumped to Aeration Tank of WWTP for Biological Treatment along 

with other process effluents. 

 

6.0 CONTAMINATED RAINWATER TREATMENT SYSTEM 

During wet weather, the contaminated rainwater stream of HPL complex is 

received in the receiving sump of WWTP. This effluent is transferred to surge 

pond by dedicated high capacity WWF pumps (4 X 3,000 m3/h) after passing 

through bar screen and grit chamber. Floating oil skimmer is provided to 

remove the free oil layer formed in the surge pond and routed to the wet slop 

oil sump. TPI has been provided to remove floating oil and suspended 

particles from the effluent. Provision has been made to transfer the surge 

pond effluent to equalization tank for processing along with other normal 

waste streams. Otherwise, if all parameters are within limit, it can be 

transferred to guard pond for disposal along with treated effluent. 

7.0 SLOP OIL COLLECTION SYSTEM 

The slop oil is collected in wet slop oil tank from various untis e.g. TPI 

separator – I & II, Equalization tank, Dissolved air floatation tank and surge 

pond and transferred to slop oil tanks for storage. Slop oil is also received 

from KOD of flare system. The dry slop oil, retained in the tank after 

decantation of water, will be disposed as low grade fuel to authorized external 

agencies or burnt in incinerator. One 1,000 m3 capacity tank has also been 

made to store the dry slop oil. The decanted water from slop oil tank bottom is 

recycled to receiving sump by gravity.  

 

8.0 SLUDGE HANDLING SYSTEM 

The oily sludge from the TPI Separators, DAF tanks and clarifiers is collected 

in chemical and oily sludge sump from where it is routed to sludge thickener. 



PREFEASIBILITY REPORT 85    HALDIA PETROCHEMICAL LIMITED 

       MAY 2016 

  

The under flow from the sludge thickener is routed to the thickened sludge 

sump from where it is pumped to the centrifuge. Dewatering polyelectrolyte is 

dosed in centrifuge to achieve better sludge consistency. Periodically sludge is 

collected from centrifuge and is stored in secured On-site Storage Pit. 

9.0 FINAL DISCHARGE SYSTEM 

Co-generation power plant, Cooling tower, Nitrogen plant and DM water plant 

effluent is being collected in Cooling Tower Blow Down (CTBD) and DM waste 

pond. CTBD and DM waste pond overflow/ drain, which is totally free of any 

organics, or oil is routed to treated effluent sump along with treated effluent 

from guard pond for final disposal through a channel. Provisions of two Guard 

Ponds (with three days effluent holding capacity of approx. 8,180 m3) are 

provided to take care of all types of functional eventualities of the Waste Water 

Treatment Plant (WWTP). The quality of effluents is checked as per 

specification of effluent standards. In case, the effluent does not meet the 

stipulated standards, it is recycled to the WWTP for the re-treatment to 

achieve the stipulated effluent quality standards. 

Moreover, the guard ponds are provided with impervious layers to prevent all 

percolation possibilities. The treated effluent from WWTP is discharged into 

the river Hooghly through Haldia Green Belt Canal. Also, the treated effluent 

to the maximum extent possible will be utilized for irrigation of green belt 

developments. The final out-fall effluents confirm that there is immense 

dilution i.e. nearly 20,000 times adjacent to the green belt canal and more than 

25,000 times at the confluence of river Haldi. Since, Hooghly and Haldi rivers 

are tidal in nature, the buffering capacity of the green belt canal will ensure to 

hold the treated effluent discharged (via green belt canal) during 

the high tide period. The final effluent meets the WBPCB prescribed 

standards. Environmental Laboratory checks the quality of effluent daily as per 

specifications of effluent standards. In case, the effluent does not meet the 

stipulated standard, it is recycled to the WWTP for the re-treatment to achieve 

the stipulated effluent quality standards. 

 

 

 

 


